
1 
 

Water consumption and wastewater generation and treatment  

in the Food and Beverage Industry 

K. Valta
1
, T. Kosanovic

1
, D. Malamis

1
, K. Moustakas

1
, M. Loizidou

1
 

1 
School of Chemical Engineering, National Technical University of Athens, 9 Iroon Polytechniou Str., 

Zographou Campus, GR-15773 Athens, Greece, katvalta@gmail.com  

 

Abstract 

Food and beverage industry is one of the major contributors to growth of all economies. In EU it constitutes the 

largest manufacturing sector in terms of turnover, value added and employment. However, the sector has been 

associated with various environmental issues including water usage and wastewater treatment. The present work 
[...]
called “whey” [21]. The liquid whey is separated and drained from the curd. The curd is salted, pressed, and 

cured, and packaged as cheese [20]. 



6 
 

Published data on water consumption during cheese production 

vary. As an example based on [5] the ratio of water consumed 

per milk processed is 1-60 L/L while based on [22] the ratio is 

1-4L/L. As indicated by [22] wastewater generated per milk 

processed in the cheese production industry can range between 

1.05 – 3.6 L/L. In summary, during cheese manufacturing three 

main types of effluents can be recognized; cheese whey (CW) 

which results from cheese production, second cheese whey 

(SCW) which results from cottage cheese production and the 

washing water of pipelines, storage, tanks and "clean in place" 

(CIP) systems. These three types generate a wastewater called 

cheese whey wastewater (CWW). CWW presents 

characteristics similar to CW; however, the contamination level 

of CWW is usually lower than CW. In general, CWW is 

characterized by high organic content, with values in a wide 

range from 8,000 to 77,000 mg/L COD and 6,000 to 16,000 

mg/L BOD. The high biodegradability index suggests the 

suitability of biological process application. Lactose, protein 

and fat contents average concentrations of 45,000; 34,000 and 

6,000 mg/L, respectively. The level of TSS is in the range of 

100–5,000 mg/L while TS average values of roughly 65,000 

mg/L. Sodium and chloride concentrations are also 

considerably high (2,100–2,800 mg/L) which is attributed to 

previous salt addition in the cheese and cottage cheese 

production. The values of total nitrogen (5–10.8 mg/L) and 

phosphorus (6–280 mg/L) are also high enough [21]. 

The conventional treatments of CWW effluents are based on 

anaerobic and aerobic digestion processes. A number of 

researchers have claimed that the anaerobic process is 

essentially the only viable method of wastewater treatment with 

high organic load from cheese making-plants and as a result the 

majority of studies have been conducted under anaerobic 

conditions using UASB reactors [20, 21]. 

 

3.5. Beer production: production process, water consumption, wastewater production and treatment 

The European brewing sector has a very positive impact on the European economy. In particular, based on the 

European Association ‘The Brewers of Europe’, the EU remains one of the major beer producing territories in 

the world producing yearly 383 million hl (1hl=0,1m
3
) of beer from 3,638 breweries. Germany is by far the first 

beer producer in EU-27 manufacturing the 25% of the total production (95million hl), followed by United 

Kingdom (12%), Poland (10%) and Spain (9%). In 2010 the value added from the sector in the EU-27 was 

estimated to be €50.6 billion while total sales reached €106 billion, including value added tax [25, 26].  

Beer is a fermented drink with a relatively low alcohol, usually around 4 to 6%, which is produced from malted 

barley, hops, yeast and water while in some cases other ingredients such as fruit, wheat and spices are also 

included [25, 5]. Instead or additionally to barley other cereals can be also used such as maize, rice, millet, oats, 

rye and wheat [26]. The malted barley is the result of the malting process which mainly includes barley 

cleaning, barley size distribution, soaking, germination, kilning and final cleaning. Only very large breweries 

malt their own barley while most companies receive it already malted.  

Figure 6 outlines the process flow diagram at a malted barley brewery. Initially, the malted barley undergoes 

mixing so as to optimize the extraction of soluble substances such as starch and proteins [5, 25, 27]. The milled 

malted barley, known as grist, is then mashed in mash tuns. Mashing is the process of converting grist and water 

(mash) to a fermentable extract suitable for yeast growth and beer production in the presence of natural enzymes 

and temperature [27]. The product of mashing process enters the lauter tun where lautering takes place. This 

Figure 5: The cheese production process 

C
h

ee
se

 p
ro

d
u

ct
io

n
 p

ro
ce

ss

Thermisation

Cooling

Storage

Pasteurisation

Separation 

Standarisation

Curd 

manufacture

Moulding

Pre-pressing

Cheddaring

Final pressing Milling

Brining Hooping

Final pressing

Ripening

Distribution

Surplus 

cream

Starter, 

rennet



7 
 

separation process results in the production of 

the mash liquor and the extracted (spent) 

grains. Spent grains are traditionally sold to 

farmers for use as cattle feed [25, 27, 28]. In 

order to recover any remaining liquor, 

additional water is sprayed over the bed of the 

lauter tun, a process called sparging [18, 15]. 

Then water is added to the mash liquor and 

temporarily stored in vessels called 

underbacks and following the mixture is 

introduced to the wort kettles for boiling [18]. 

Boiling ensures the sterility of the product, 

and thus prevents a lot of infections. During 

this process hops or hops extracts are also 

added releasing bitter substances that are 

dissolved while along with the heat of the 

boil, cause proteins in the wort to coagulate 

and the pH to fall [5, 25, 26, 27]. Finally, the 

vapors produced during the boil volatilise off 

unwanted flavors that would negatively affect 

the finished beer. After boiling, the coarse 

coagulum of proteinaceous precipitated 

material called hot trub is separated from the 

wort in the whirlpool vessels [5]. The wort 

leaving the whirlpool is then cooled from 

95
o
C to approximately 9 and 10

o
C, aerated 

and a batch of yeast is pitched. The 

subsequent step is the fermentation process which lasts between 3- 6 days [29]. The fermentation is an anaerobic 

process during which the yeast utilizes wort sugars and converts them to ethanol and carbon dioxide. The 

characteristic flavor and aroma of any beer are, in large part, determined by the yeast strain and the fermentation 

conditions [22]. During the fermentation process, yeast, carbon dioxide, and trub not previously discharged, are 

removed. At the end of the fermentation, the product is called green beer or immature beer [27]. Afterwards the 

green beer is transferred to vessels for maturation. This process can take from 2 to 4 weeks and includes 

centrifugal separation, chilling and carbonation. Finally, the beer is filtered with mud-free kieselguhr, calcined 

and screened diatomaceous earth and perlite from ground and calcined glassy rock of volcanic origin [5]. 

Filtering the beer stabilizes the flavor, and gives beer its polished shine and brilliance. Finally the beer is 

packed. Finished beer is bottled, canned or filled into kegs. Bottled and canned beers undergo pasteurization so 

as to stop the growth of the yeast that might remain in the beer after packaging.  

Beer production is a water consuming process as water is the most important raw material used by the brewing 

sector [5, 25, 27, 30, 31, 32]. The beer each self is composed of approximately 92% of water, while the 

remaining 8% is the ethanol and extract from raw materials [32]. The brewing industry is supplied water from 

private wells (groundwater), surface water or from the municipal water supply system. For brewing in Europe in 

2010 most water was originated from wells (54%) and municipal water (42%) while only 4% was derived from 

surface water [32]. Based on the Brewers of Europe specific water consumption varied from 2.5 to 6.4 hl/hl with 

an average of 4.2 hl/hl in 2010 [32]. Water consumption varies depending on the type of beer, the number of 

beer brands, the size of brews, the existence of a bottle washer, how the beer is packaged and pasteurized, the 

age of the installation, the system used for cleaning and the type of equipment used [5, 25]. The main water use 

includes all water used in the product, vessel washing, general washing and CIP which are of considerable 

importance both in terms of water intake and effluent produced [27]. Based on water management investigation 

conducted at a malted barley brewery by [27] 58% of water consumed during beer production and the rest 42% 

for packaging. The latter contributed 56% to wastewater generation while the former less (56%) [27]. Based on 

the same research, water mass balance is presented in Figure 7. 

Figure 6: Flow diagram at a malted barley brewery 

Malted barley

Milling

Mashing

Lautering

Wort boiling

Cooling and 

aeration

Fermentation

Maturation

Filtering

Beer

Bottles 

cleaning

P
a
ck

a
g
in

g

Bottling

Pasteurisation

Stotage

Whirlpooling

Beer for 

distribution



8 
 

 

Figure 7: Water mass balance at a malted barley brewery 

As shown above the brewing industry is recording high wastewater production since almost 70% of used water 

ends up as wastewater. The amount of water produced depends on the water consumed while the pollution load 

depends on the processes that take place within a brewery [5, 33]. Based on the Brewers of Europe, in 2010, for 

every one litre of beer that was produced an average of 2.7 litres of wastewater was generated which is a 

reduction of 5.9% from 2008 [32]. The organic load of wastewater is generally easily biodegradable and it is 

mainly consists of sugars, soluble starches, ethanol, fatty acids etc while heavy metals are normally present in 

very low concentrations [5, 33]. Table 3 illustrates some of the most important parameters [33]. 

Table 3: Environmental parameters of wastewater from beer production industry [33] 

Parameter Value 

COD (mg/L) 2,000 – 6,000 

BOD (mg/L) 1,200 – 3,600 

TSS (mg/L) 200 - 1000 

pH 4.5 – 12 

Nitrogen (mg/L) 25 – 80 

Phosphorous (mg/L) 10- 50 

Since the pollution load is mainly organic biological processes, aerobic and anaerobic, are applied. It is common 

for breweries to use more than one type of treatment [32]. Based on [33], the most prefferable option for the 

treatment of brewery wastewater is anaerobic  pretreatment combined with subsequent aerobic post-treatment 

for organic or nutrient removal. While several types of anaerobic reactors can be applied, the most usual in full-

scale systems are UASB combined with a Sequencing Batch Reactor (SBR) [33]. Other interesting applications 

regarding the aerobic step are fluidished bed reactors and membrane bioreactors (MBR) [33]. The German 

Brewers Association encourages wastewater treatment with the anaerobic digestion process since the brewery 

wastewater is the most suitable for anaerobic treatment [32]. Based on [32], anaerobic digestion has created over 

23.6 million m
3
 of biogas per year in Europe (2010), showing an increase of 7% in the period 2008-2010. 

 

4. Conclusions 

Water is an essential input for the food and drink industry, as an ingredient, as a key processing element and as a 

cooling agent. Water consumption varies depending on the type and number of end-products, the capacity of the 

plant, the type of the processes applied, the equipment employed, the level of automation and the system used 

for cleaning. Water usage in the food and drink industry is expressed either in volume of water consumed per 

finished product or per raw material processed. For slaughterhouses great variations in water usage per end-

product were observed depending on the animal been slaughtered i.e. 1.5 -10 m
3
/t, 2.5-40 m

3
/t  and 6-30 m

3
/t for 

pig, cattle and poultry carcases, respectively. During the production of potato chips approximately 5 m
3
 of water 

are consumed for each tonne of raw potatoes processed. For olive oil production, less water in consumed if the 

two-phase centrifuge process is employed instead of the three-phase. Indicative values are 0.25 and 1.24 m
3
/t of 

olive oils. The manufacturing of cheese demands 1.05 – 3.6 m
3
 of water per m

3
 of milk processed while for the 

manufacturing of beer 2,5 – 6,4 hl of water are consumed for each hl of produced beer. Used water is eventually 

end up as wastewater except for the proportion which is used as a raw material e.g. for beer production. 

Although the pollution load depends on the type of industry, a common characteristic of all food and beverage 

Potable 

water

Beer 

production 

process 

(including packaging)

100%

20%

70%

9%

1%

Packed beer

Wastewater production

Evaporation losses

Water losses in spent grains and trub



9 
 

sectors studied was the high values of organic content of wastewater. The highest values in terms of COD were 

observed for the wastewater occurring from the olive oil production process (400g/L) and from the cheese 

production process (77g/L) while high values were also observed for slaughterhouses (2-10g/L, considering 

blood is gathered separately), chip production process (4.3-9.3g/L) and beer industry (2-6g/L). Due to the high 

organic content, the biological processes are commonly applied for the treatment of wastewater of those 

industries. In particular, the application of anaerobic process is the predominant treatment process using UASB 

reactors.  

Acknowledgements 

The authors would like to thank the European Social Fund and the Hellenic Ministry of Education and Religious 

Affairs, Cultures and Sports (Managing Authority) for funding the project: FOODINBIO/2915 entitled 

“Development of an innovative, compact system that combines biological treatment technologies for the 

sustainable and environmental management of organic waste streams that are produced from different types of 

food processing industries”, in the framework of the Operational Programme Educational and Lifelong 

Learning (NSRF 2007 – 2013). 

References 

[1] Eurostat, NACE Rev. 2: Structure and explanatory notes, 

http://www.stat.si/doc/klasif/revizija/NACE%20Rev2%20changes%20july-06.pdf (2013). Accessed July 2013. 

[2] FoodDrinkEurope: Data & Trends of the European Food and Drink Industry, 

http://www.fooddrinkeurope.eu/uploads/publications_documents/Data__Trends_%28interactive%29.pdf  

(2012). Accessed July 2013. 

[3] Eurostat: Manufacture of food products statistics - NACE Rev. 2, 

http://epp.eurostat.ec.europa.eu/statistics_explained/index.php/Manufacture_of_food_products_statistics_-

_NACE_Rev._2 (2013). Accessed July 2013. 

[4] FoodDrinkEurope: Environmental Sustainability vision towards 2030, Achievements, Challenges and 

Opportunities, 

http://www.fooddrinkeurope.eu/uploads/publications_documents/temp_file_USE_SustainabilityReport_LDFIN

AL_11.6.20123.pdf  (2012). Accessed July 2013. 

[5] European Commission: European Integrated Pollution Prevention and Control Bureau (EIPPCB). Reference 

Document on Best Available Techniques (BAT) in the Food, Drink and Milk Industries, EIPPCB, Seville, 

http://eippcb.jrc.ec.europa.eu/reference/BREF/fdm_bref_0806.pdf (2006). Accessed July 2013. 

[6] C. J. Banks and Z. Wang: Treatment of Meat Wastes, In: L. K. Wang, Yung-Tse Hung, H. H. Lo, C. 

Yapijakis, Handbook of industrial and hazardous wastes treatment, CRC Press, 2004. 

[7] European Commission: Reference Document on Best Available Techniques in the Slaughterhouses and 

Animal By-products Industries, http://eippcb.jrc.ec.europa.eu/reference/BREF/sa_bref_0505.pdf (2005). 

Accessed July 2013. 

[8] M. Lawrence: Treatment of Slaughterhouse Wastewater, NDSU, (2006). Accessed July 2013. 

[9] Multilateral Investment Guarantee Agency: Environmental Guidelines for Meat Processing and Rendering, 

http://www.fpeac.org/meat/EGuidelinesforMeatProcessing.pdf. Accessed July 2013. 

[10] J. Palatsia, M. Viñasa, M. Guivernaua, B. Fernandeza, X. Flotatsa, Anaerobic digestion of slaughterhouse 

waste: Main process limitations and microbial community interactions, Bioresource Technology, Volume 102, 

Issue 3, February 2011, pp. 2219–2227. 

[11] Mustafa Evren Ersahin, Hale Ozgun, Recep Kaan Dereli and Izzet Ozturk, Anaerobic Treatment of 

Industrial Effluents: An Overview of Applications, In: Fernando S. García Einschlag, Wastewater treatment and 